Ferrari / LaFerrari / 003 - Right Hand Cylinder Head

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 RH HEAD -Applicable up to engine No. 234043- 287817 1
1 RH HEAD -Applicable from engine No. 234044- 296081 1
2 GRUB SCREW 256827 2
3 THREADED PLUG -M18 X 11 X 1.5- 127635 12
4 CAP 282755 5
5 CAP 282400 2
6 THREADED PLUG -M18 X 11 X 1.5- 127635 1
7 THREADED PLUG -D. 6 X 1- 199760 7
8 STUD BOLT 211641 12
9 OIL PRESSURE REGULATOR VALVE 296017 2
10 SCREW -M5 X 16- 14304221 2
11 WASHER 11181574 2
12 RH CYLINDER HEAD COVER 292565 1
13 CONNECTOR 271521 1
14 RH HEAD COVER GASKET 243800 1
15 STUD BOLT 300510 2
16 SCREW -M6 X 25- 157218 14
17 WASHER 11197774 18
18 SCREW 293278 2
19 WASHER 11198074 2
20 SOLENOID VALVE GASKET 229353 1
21 SPARK PLUG TUBE SEAL 223982 6
22 RH HEAD-CRANKCASE GASKET 243803 1
23 SCREW -M6 X 25- 231620 1
24 SHIELD MOUNTING BRACKET 252099 1
25 SCREW -M6 X 14- 231616 1
26 STUD BOLT -M6 X 25- 269228 2
27 REAR RH HEAD HEAT SHIELD 297952 1
28 FRONT RH HEAD HEAT SHIELD 293212 1
29 SCREW 11628424 3
30 SCREW 11625524 2
31 TIMING SENSOR 224573 2
32 SCREW -M6 X 14- 231616 2
33 NUT 183524 14
34 WASHER 151117 14
35 ALIGNMENT DOWEL 102725 2